

No. 30003139

OR/C07E05

TO WHOM IT MAY CONCERN

舞阳钢铁有限公司 限责任公司

证明书号: 07K3250

CUSTOMER : 07WYFT-50

WUYANG IRON AND STEEL CO. LTD.

CERTIFICATE NO.:

合同编号:

07205436A

质量证明书

许可证号:

CONTRACT No.: ASTM A516 / A516 M-01

QUALITY CERTIFICATE

EXEQUATUR NO.:

技术条件:

地址: 中国河南舞钢 邮编: 462500 电话(Tel): 0375-8111264

车号:

STEEL GRADE	HEAT NO.	BATCH NO.	DIMENSIONS inch	块数 PCS	重量 t.	CHEMICAL COMPOSITION											TENSILE TEST			BEND TEST b=2a 180°	冲击试验 AKV		超声波检验 TEST	应变时效 STRAIN AGE akus kgf. m/cm2		
						C	Si	Mn	P	S	Cr	Al	Mo	Ti	Cu	Nb	Ni	V	Ceq		Re (Mpa)	Rm (Mpa)			A %	C
SA516Gr. 70	07205436N	CHA724041	4*96*202	1	9.978	200	270	1100	8	3	80	31	40	2	90	15	240	3	301	540	34		-46	30 13 38	ASTM A578 LEVELB	*** *** ***
SA516Gr. 70	07205436N	CHA724041	0*0*0	0	0	200	270	1100	8	3	80	31	40	2	90	15	240	3					-29	103 102 73	***	*** *** ***
SA516Gr. 70	07205436N	CHA724040	4*96*202	1	9.978	200	270	1100	8	3	80	31	40	2	90	15	240	3	332	525	34		-46	28 12 32	ASTM A578 LEVELB	*** *** ***
SA516Gr. 70	07205436N	CHA724040	0*0*0	0	0	200	270	1100	8	3	80	31	40	2	90	15	240	3					-29	58 90 126	***	*** *** ***
						以下空白																				

合计 2 块 吨 TOTAL: 19.956 MT
 试样状态: CONDITION OF TEST PIECE:
 供货状态: 正火 CONDITION OF SUPPLY: NORMALIZED

备注: 1) LOT 2 - P.O.NO. 1010079200
 2) MATERIAL: HOT ROLLED STEEL PLATES
 NOTES:

吴永斌 武发宇 11 07 2007



PERSON IN CHARGE OF QUALITY EXAMINATION: 吴永斌
 QUALITY CONTROL INSPECTOR: 武发宇
 DATE: 11 07 2007